
ALPHA Clamp   Spare Parts List APH 40.5 H BR5 LW 
 
---- 

 Subject to technical modifications. 26.08.2019  
 

TÜNKERS
®
 Maschinenbau GmbH Am Rosenkothen 8 • D-40880 Ratingen           Tel. 02102 4517-0 • Fax 02102 445808 Internet www.tuenkers.de 

 

Spare Parts    
 

Pos. Part no. Quantity Description Type Flag
1
 

1_10 1234446 1 housing complete APH 40.5 BR5 LW  

1_20 265964 1 intermediate flange V 40 BR2  

1_30 266081 1 cylinder tube APH 40.5 BR2  

1_40 1234366 1 pipe APH 40.5 BR5 LW  

1_50 1234425 1 cylinder bottom complete APH 40.5 LW BR5  

 included seals:  

 227476 1 o-ring 7,00 x 1,50 RD 

 201647 1 o-ring 4,00 x 1,50 RD 

 201666 2 o-ring 11,00 x 1,50 - NBR 70 RD 

 362213 1 ball seal Ø 6,35 RD 

1_60 366801 1 piston rod complete APH 40.5 H BR2 LW  

1_70 265972 1 piston complete V 40 BR2 RD 

1_80 350350 1 fork complete APH 40.5 BR2  

1_90 286071 1 drive shaft K 40.1 BR2 LW R 

1_100 1234369 1 strap APH 40.5 BR5 LW R 

1_110 202773 1 bolt K 40.1 R 

1_120 202615 1 bolt FKSI 40 R 

1_130 266835 1 supporting plate APH 40.5 BR2 R 

1_140 252426 1 slide K 40.1 BR2  

1_150 367943 1 stop ring APH 40.5 BR2  

1_160 217836 2 bush Ø 22/25x8 R 

1_170 219630 2 roller complete K 40.1 R 

1_180 366603 1 screw plug APH 40.5  

1_190 1234449 1 satellite unit APH 40.5 T24.1  

1_200 265206 1 wiper Ø 20/25x4,6 RD 

1_210 201643 2 o-ring 3,00 x 1,00 RD 

1_220 201647 1 o-ring 4,00 x 1,50 RD 

1_230 201767 2 o-ring 40,00 x 1,50 RD 

1_240 214647 1 plug R ¼  

1_250 222147 1 shim ring DIN 988 16x22x0,2-F.St  

1_260 200903 1 shim ring DIN 988-16x22x1,0-F.St  

1_270 200608 2 set screw DIN 915-M3x6-45H R 

1_280 200579 1 set screw DIN 914-M4x6-45H  

1_290 230975 1 countersunk screw DIN 7991-M5x12-8.8  

1_300 223976 2 parallel pin DIN 6325-3m6x10-C1  

1_310 200448 2 cap screw DIN 7984-M3x6-8.8  

1_320 200159 4 cap screw DIN 912-M5x125-8.8-vz  

1_330 200973 2 lock washer S 3,0  

1_340 200975 4 lock washer S 5,0  

2_0 256670 1 clamp arm complete APH 40.5 A60  

 219528 1 clamp arm complete Gr. 40 A10  

3_20 214091 1 cap screw DIN 912-M5x25-8.8-vz  

3_30 214090 1 washer 5,3-St vz  

spare parts sets / accessories   

Pos. Part no. Quantity Description Type  

 1253957 1 repair kit APH 40.5 H BR5 LW  

 294203 1 seal kit APH 40.5 BR2  

3_10 1232952 1 plug adapter 90° angle T24.3 P+F  

 1232948 1 plug adapter straight  T24.2 P+F  
 

1
 R = included with repair kit, D = included with seal kit 

 

 

 



ALPHA Clamp   Spare Parts Drawing APH 40.5 H BR5 LW  
 
---- 

 Subject to technical modifications. 26.08.2019  
 

TÜNKERS
®
 Maschinenbau GmbH Am Rosenkothen 8 • D-40880 Ratingen           Tel. 02102 4517-0 • Fax 02102 445808 Internet www.tuenkers.de 

 

 
 
 
 

 


